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TEST REPORT CERTIFICATION

Applicant : Evervictory Electronic Company Limited
Manufacturer Z Evervictory Electronic Company Limited
EUT Description ! All-In-One DVD Owverhead System
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ZE1052D-El; ZE1055D:; ZE1055D-E];
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(B) SERIAL NO. : NiA

(C) POWER SUPPLY : DC 12V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart € 2007

The device described above is tested by Audix Technology (Shenzhen) Co.. Ltd. to
determine the maximum emission levels emanating from the device. The maximum emission
levels are compared to the FCC Part 15 Subpart C limits for radiated and conducted
SMISSIONS.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd.
is assumed full responsibility for the accuracy and completeness of tests. Also, this report
shows that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co., Lid.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
o FCC Part 15: 15.207
Conducted Emission Test N/A

ANSI C63.4: 2003

Radinted Emission Test FCC Part 15: 15.239 PASS
adiated Emission Tes ANSI C63.4: 2003

Bandwidth Test FCC Part 15: 15.239 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)
Description - All-In-One DVD Overhead System

Model Number :  TR-1073; ZE1050D; ZE1050D-E1; ZE1051D;
ZE1051D-E1; ZE1052D; ZE1052D-E1; ZE1055D;
ZE1055D-E1; ZE1056D; ZE1056D-E1; ZE1057D;
ZE1057D-E1
(@) ZE1051D, ZE1051D-E1, ZE1056D, ZE1056D-E1 have no
function of Game;
(b) Difference among those model No. is appearance color.

Test Model No. :  TR-1073

Working :  88.1MHz to 107.9MHz manually adjusted with 0.2MHz
Frequency separation by press up/down buttons.

Applicant :  Evervictory Electronic Company Limited

Chu Chi management district, Humen town, Dongguan city,
Guangdong province, China

Manufacturer ~ :  Evervictory Electronic Company Limited
Chu Chi management district, Humen town, Dongguan city,
Guangdong province, China

Date of Test : Nov.17, 2007
Date of Receipt :  Nov.15, 2007
Sample Type :  Prototype production

Note: We selected 88.1MHz, 98.1MHz and 107.9MHz for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500



2.2.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:TZ8TR1073ZE1050D
Page 2-2

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Jun.13, 2006 File on
Federal Communication Commission
Registration Number: 90454

Jan.31, 2007 File on
Federal Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr.01, 2007
2.3.Test Uncertainty
No. Item Uncertainty Remark
1. | Uncertainty for Radiated Emission Test 3.14dB 3m Chamber
2. | Uncertainty for Bandwidth Emission Test | 0.42x10°dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15C , Tests to demonstrate compliance with the
conducted limits are not required for devices which only employ battery power for operation
and which do not operate from the AC power lines or contain provisions for operation while
connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Item |[Equipment Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval
1. |3#Chamber AUDIX N/A N/A June.25.07 [1/2 Year
2. |EMI Spectrum |Agilent E7403A MY42000106 [May 11, 07 |1 Year
3. |Test Receiver |Rohde & ESVS20 830350/005 |May 11, 07 |1 Year
Schwarz

4. |Amplifier HP 8447D 2944A07794 |Sep.11, 07 |1/2 Year
5. |Bilog Antenna |Schaffner CBL6111C |2598 Feb.22, 07 |1 Year
6. |RF Cable MIYAZAKI |5D-2W 3# Chamber No.1 [July. 16, 07 [1/2 Year
7. |RF Cable MIYAZAKI |5D-2W 3# Chamber No.2 |July. 16, 07]1/2 Year
8. |RF Cable FUJIKURAW |RG-55/U  |3# Chamber No.3 [July. 16, 07 |1/2 Year
9. |RF Cable FUJIKURA |RG-55/U  |3# Chamber No.4 [July. 16, 07|1/2 Year
10 |Coaxial Switch |[Anritsu MP59B M73989 July. 16, 07 [1/2 Year

4.2.Block Diagram of Test Setup

4.2.1.Block Diagram of connection between EUT and simulators

EUT

(EUT: All-In-One DVD Overhead System)

4.2.2.Anechoic Chamber Setup Diagram

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —>

TURN TABLE
(WOOD)

0.8m

GROUND PLANE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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4.3.Radiated Emission Limit 30~1000MHz
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
_ 48.0 (Average)
88 ~ 108 3 250 68.0 (Peak)
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.All-In-One DVD Overhead System (EUT)

Model Number : TR-1073
Serial Number : N/A
Manufacturer : Evervictory Electronic Company Limited

4.5.0perating Condition of EUT

4.5.1.Setup the EUT as shown in Section 4.2..
4.5.2.Let the EUT work in test modes (FM TX Mode) and test it.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to
ANSI C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The frequency range from 30MHz to 1000MHz are checked.

The test modes (FM TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported on Section 4.7.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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4.7.Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz is investigated. Please see the
following pages.

EUT: All-In-One DVD Overhead System Model No. : TR-1073

Test Date: Nov.17, 2007 Temperature: 24°C Humidity: 56%
The details of test modes are as follows :

Reference Test Data No.

Test Mode Test Mode - :
Horizontal Vertical
1. Tx 88.1MHz #149 #150
2. Tx 98.1MHz #148 #147
3. Tx 107.9MHz #145 #146

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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o Hof Ee Feng Road Block 52,
A U D IX Man shan Seience&lndustoy
shen ghen Guangdong

bkt Oaraner andiv comoen

Data: 149 File: D:2007 Report Data EEYERVICTORYVACS7Q1362.EMI (152)
80 Level {dBul/im) Date: 2007-11-17

FCC 15.2394Y

|
‘| |
40
030 224, 418. 612 806. 1000
Trace: (Discrete) Fredquency (MHz)
Site no. : 3% Chamber Radiation Data no. ;144
Li=. ~ Ant. : 3m 2769FACTORIN Ant . pol. : HOEIZOHTAL
Limit o FCC 15, 23947
Envr. ~ In=. o 24=Cohek ESVS20 Enginsser : Skyle
EUT ;. All-In-One DYVD Overhead Sy=ten
Fower Rating @ LDC 12V
Test mode : FM TX &%.1MH=z
Hemo : MsH:TRE-107%73
Ant . Cable Emission
Freg. Factor Lo== Eeading Lewel Limits Margin Eemark

(MHz ) {dB-m) (dB) (dBu¥) (dBuVsm) (dBu¥-m) (dB)

1 28.10 8.76 1.02 27.7%8 37 .56 48.00 10.44 Average
2 a88.10 8.76 1.02 31.98 41 .76 62.00 26 .24 FPeak

Eemarks: 1. Emi=sion Lewvsl= Antenna Factor + Cable Lo== + Reading.
2. The emission levels that are 20dB below the oificial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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o] Hoé Ke Feng Road Block 52,
A U D IX Man shan Seience&lndustoy
shen zhen Guangdong

Tkt haraner andic. com.ecn

Data: 150 File: D:2007 Report DatalEEVERVICTORYVACS /Q1362.EMI {152)
0 Level {dBul/im) Date: 2007-11-17

FCC 15,2394V

|
L |
40 1
0 30 224, 418. 612, 06, 1000
Trace: (Discrete) Frequency (MHz)
Site no. : 3% Chamber Radiation Data no. : 1E0
Di=s. ~ Ant. : 3m 2THOFACTORIM Ant . pol. : VERTICAL
Limit ;o FCC 15,2394V
Env. ~ Ins. © 24=Co0R% ESVS20 Enginesr : Skyle
EUT : All-In-One DYD Overhead Sy=ten
Fower Rating @ LDC 12V
Test mode : FM TX &%.1MH=z
Hemo : MsH:TRE-107%73
Ant . Cable Emission
Fremo. Factor Lo== Reading Level Limit= Hargin Remark

{MHz ) {dE-m) (dBE) (dBu¥) (dBuV-m) (dBu¥-m) (dB)

1 a8.10 2.76 1.02 2e. 53 36 .31 48 .00 11 &9 Average
2 g858.10 g.76 1.02 30.10 39.838 63.00 28.12 Peak

Eenark=s: 1. Emis==sion Level= Antenna Factor + Cakle Los== + REeading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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o Hof Ee Feng Road Block 52,
A U D IX Man shan Seience&lndustoy
shen ghen Guangdong

bkt Oaraner andiv comoen

Data: 148 File: D:2007 Report Data EEVERVICTORYVACS7O1362.EMI (152)
0 Level {dBul/im) Date: 2007-11-17

FCC 15.2394Y

0 |

40—
030 224, 418. 612, 806. 1000
Trace: (Discrete) Fredquency (MHz)
Site no. : 3% Chamber Radiation Data no. o148
Di=s. ~ Ant. : 3m 2THOFACTORIM Ant . pol. : HORIZOHTAL
Limit ;o FCC 15,2394V
Env. ~ In=. © 24=CohR% ESV520 Engineser - Skyle
EUT : All-In-Ons DVD QOverhead Sy=ten
Fower Rating : DC 12V
Test mode : FM T 498 1MH=z
Hemo : MsH:TRE-107%73
Ant . Cable Emission
Freg. Factor Lo== Eeading Lewel Limits Margin Eemark

(MHz}  (dE-m) (dB) (dBu¥) (dBu¥~m) (dBuV-m) (dE)

1 9g.10 9.96 1.08 27.80 3884 48.00 9.1% Average
2 98.10 996 1.08 30.68 41 .72 68.00 26.28 Feak

Eemarks: 1. Emission Levsl= Antenna Factor + Cable Los== + Heading.
2. The emission levels that are 20dB below the oificial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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o] Hoé Ke Feng Road Block 52,
A U D IX Man shan Seience&lndustoy
shen zhen Guangdong

Tkt haraner andic. com.ecn

Data: 147 File: x'2007 Report DatalEEVERVICT ORYACSFOQM1362.EMI (152)
0 Level {dBu/im) Date: 2007-11-17
FCC A5.2300N
o |
40—
0 30 224. 418. 612 B06. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : 3% Chamber Fadiation Data no. o147
Di=. ~ Ant. : 3m 2769FACTORIN Ant . pol. : VERETICAL
Limit ;o FCC 15,2394V
Env. ~ In=. © 24=CohR% ESV520 Engineser - Skyle
EUT : All-In-Ons DVD QOverhead Sy=ten

Power Rating - DC 12V

Test mode : FM TX 9% .1MH=z
Hemo : MsH:TRE-107%73
Ant . Cable Emission
Freg. Factor Los== Eeading Lewel Limit=s Margin Eemark

(MHz ) {dB-m) (dB) (dBu¥) (dBuVsm) (dBu¥-m) (dB)

1 98 .10 9. 96 1.08 27.60 38 .64 6300 29 .36 Feak
2 98.10 9. 96 1.08 24.10 35.14 48 .00 12 .86 Average
Eemarks: 1. Emission Levsl= Antenna Factor + Cable Lo== + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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o] Hoé Ke Feng Road Block 52,
A U D IX Man shan Seience&lndustoy
shen ghen Guangdong

Tt/ haraner andix. com.cn

Data: 115 File: (2007 Report DatalE EVERVICTORY ACS7Q1362.EM {152)
g LEVe! (dBUVim) Date: 2007-11-17
FCC 15.2398Y
{ |
5
40— 3 + § i

S N NPSATYS

030 224, 418. 612 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : 3% Chamber Radiation Data no. : 145
Di=s. ~ Ant. : 3m 2769FACTORIN Ant. pol. : HORIZOHTAL
Limit ; FCC 152394V
Envr. ~ In=s. o 24=Cohek ESVS20 Enginser : Skyle
EUT : All-In-One DYVD Overhead Sy=ten
Fowsr Kating : DC 12V
Test mode ;. FM T 107 .9HHz
Hemno + M~H:TE-1073
Ant . Cable Emizsion
Frem. Factor Lo== Reading ILevel Limit= Hargin Remark

{MHz ) {dE-m) (dBE) (dBu¥) (dBuV-m) (dBu¥-m) (dB)

1 107.90 11.048 1.07 32.80 44 .95 44 .00 3.05 Average
2 107.90 11.08 1.07 34.00 46 .15 68.00 21 .85 Feak

3 158.04 11.12 1.27 24.87 37 .26 43 .50 £.24 QF

4 225.94  10.66 1.40 26.62 8648 4600 7.3z QP

) 242.43 12.0% 1.42 28.79 40 .26 46,00 £.74 QF

) Irg. 23 15.72 1.78 19.51 av.o1 41600 g.99 QP

7 674.08 20.66 2.42 1e.09 39,17 46.00 £.303 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emis=ion levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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@ Mod Ke Feng Foad Block 52,
A U D IX Man shan Science&lndustoy
shen ghen Guangdong

bkt Oaraner andiv comoen

Data: 146 File: D:2007 Report Data EEVERVICTORYACS7OM1362.EMI (152)
80 Lewvel {dBuim) Date: 2007-11-17

FCC 15.2394Y

I |

wn—
0 30 224. 418. 612 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. ; 3% Chamber Radiation Data no. . 1l4e
Li=. ~ Ant. : 3m 2769FACTORSN Ant . pol. : VERETICAL
Limit ;o FCC 15, 2394V
Envr. ~ In=s. o 24=Cohak ESVs20 Enginssr : Skyle
EUT : All-In-COne DYVD Overhead Sy=ten
Fowser Kating : DC 12V
Te=st mode . FM T 107 .9MH=z
Heno : M#H:TE-1073
Ant . Cable Emi=z=ion
Freq. Factor Lo== Reading ILevel Limit= MHargin Remark

{HHz ) {dE-m) (dE} (dBu¥) (dBuV-m) (dBu¥-m) (dE}

0. 44 7.490 0.96 22.61 31.47 40.00 .53 QF
107 .90 11.08 0¥ 2557 377 48 .00 1028 Average
107.90 11.0%8 .07 2810 40 .25 65,00 27 .75 FPeak
250.19 12.70 .51 21021 35 .42 46.00 10 .58 )5
279.29 13.20 JB717 .76 32 .53 4600 13 .47 QF
439,34 17 .00 .04 13,99 33.03 4600 12.9% P
674.08 20.66 .42 o.34 31.42 46.00 14.5% QF

T U G T b
[ e

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emis=ion levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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5. BANDWIDTH TEST
5.1.Test Equipment
Item |Equipment Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum Agilent E4407B MY41440292 [May 11, 07 |1 Year
2. |Amplifier HP 8447D 2944A07794 |(May 11, 07 [1/2 Year
3. |Bilog Antenna |Schaffner CBL6111C |2598 Feb.22,07 |1 Year
4. |HF Cable Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year
5.2.Test Information
EUT: All-In-One DVD Overhead System
M/N: TR-1073
Test Date: Nov.17, 2007
Ambient Temperature: 24°C
Relative Humidity: 54%
Test standard: FCC PART 15C: 15.239
Test mode: Maximum Jazz music TX by FM modulation
Test Frequency: 88.1MHz 98.1MHz 107.9MHz
Test By: Skyle
5.3.Test Results
Test Frequency Bandwidth (kHz) Limit (kHz) Conclusion
88.1MHz 120.0 200 PASS
98.1MHz 116.0 200 PASS
107.9MHz 114.6 200 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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- Agilent 19:57:33 Oct 7, 2007 Marker

Select Marker

dBm Atten 1
Marker a - 0
120.900 kHz Marker Trace
0.06 dB fue L 23
Readout,
Freguency
Marker Table
On Off

Marker All Off

More
2aof 2

Agilent 13:59:29 0Oct 7, 2687 Marker

dBm At Y Select Marker

Marker a
116.800 kHz _ Normal
©.98 dB ; -

Delta

Delta Pair
(Tracking Ref)
Fef &

Span Pair

#UEH Span Center

off

More
1of 2

File Operation Status, A:\SCREN®S5.GIF file saved

% Agilent 20:05:16 COct 7, 2607 Marker
1146 k

Select Marker

dBm Atten
E G
114.600 kHz

Normal

Delta

Delta Pair
(Tracking Ref)
Ret ry

Span Pair

#UBH Span Center

Off

More
1of 2

File Operation Status. A:\SCRENO87.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500
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6. DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07500





